


















. echanism 8. Thread �t�r�i�m�m�~�m�~�g�~�m�~ �-�-�-�-

12 

64 'f 
�~�,�~�,� 

11 
61 

19 l 

40 

-36-

From the library of: Superior Sewing Machine & Supply LLC



8. Thread trimming mechanism
Line Part Number Description Qt. Notes

1 500 8001 Driven plate 1
2 500 8002 Wire support 1
3 500 8003 Screw 1 SM11/64" X40X5
4 500 8004 Link 1
5 500 8005 Screw 1 SM1/8"X44X7
6 500 8006 Screw pin, driven plate 1
7 500 8007 Spring 1
8 500 8008 Collar 1
9 200 1084 Screw 2 SM9/64"X40X6.5
10 100 1266 Screw 1 SM11/64"X40X10
11 700 1268 Nut 1
12 500 8012 Thread trimmer solenoid assy. 1
13 500 8013 Screw 4 SM15/64"X28X12
14 500 8014 Screw 1 SM11/64"X40X7.5
15 500 8015 Wire holder 1
16 500 8016 Terminal pin 2
17 500 8017 Pin 1
18 500 8018 Retaining ring 2 GB896 4
19 500 8019 Tension release wire 1
20 500 8020 Nut 2
21 500 8021 Tension release lever 1
22 500 8022 Screw 1 SM9/64"X40X8.5
23 500 8023 Nut 1
24 500 8024 Holder, F knife 1
25 500 8025 Lower thread finger 1
26 700 1448 Screw 1 SM9/64"X40X6
27 500 8027 Screw 1 SM9/64"X40X4.3
28 500 8028 Fixed knife 1
29 500 8029 Holder, M knife 1
30 500 8030 Nut 2
31 500 8031 Holder, M knife, L 1
32 400 1027 Screw 1 SM11/64"X40X12
33 500 8033 Driven crank 1
34 500 8034 Screw 2 SM11/64"40
35 500 8035 Link 1
36 500 8036 Screw 3 SM1/8X44X5.2
37 500 8037 Washer 1
38 500 8038 Movable knife 1
39 500 8039 Screw 2 SM11/64"X40
40 500 8040 Thread trimmer cam lever shaft 1
41 500 8041 Thread trimmer cam level, R 1
42 500 8042 Collar 1
43 500 8043 Spring 1
44 500 8044 Stopper plate 1
45 500 8045 Screw 3 SM15/64"X28X6
46 500 8046 Positioning block 1
47 500 8047 Spring 1
48 400 1105 Screw 2 SM1/4"X40X4
49 500 8049 Collar 1
50 500 8050 Plastic ring 1
51 500 8051 Thread trimmer cam level, L 1
52 500 8052 Screw 2 SM3/16"X28X8.5
53 500 8053 Roller 2
54 500 8054 Nut 2 SM3/16"X28
55 500 8055 Thread trimmer solenoid base 1
56 500 8056 Seal washer, big 1
57 500 8057 Screw 3 GB/T819.2 M4X6
58 500 8058 Washer 1 GB/T96.1 5
59 500 8059 Seal washer, small 1
60 700 1442 Connector 1
61 700 1441 Cover 1
62 500 8014 Screw 4 SM11/64"X40X7.5
63 500 8063 Guard 1
64 500 8064 Nut 1 GB6172 M6
65 500 8065 Screw 1
66 500 8066 Packing 1

37From the library of: Superior Sewing Machine & Supply LLC



9. Reverse stitching mechanism 

,,3 
------------

6 

14 
,-------------------1----------, 

I \ 
I I 
I I 
I I 
I I 
I I 

'----------------- I 

15 ':@ ! 
~ \, __________ ) 

10-6 10-2 

-38-

From the library of: Superior Sewing Machine & Supply LLC



9. Reverse stitching mechanism
Line Part Number Description Qt. Notes

1 500 9001 Quick reverse solenoid assy. 1
1 1 500 8016 Terminal pin 2
2 500 9003 Space collar 4
3 500 9004 Screw 4

4 1 500 9005 Solenoid lever 1
4 2 500 9006 Screw 1
4 3 500 9007 Pin 1
5 500 9008 Connecting lever 1
6 500 9009 Solenoid cover 1
7 100 1054 Screw 4
8 500 9011 Washer 1
9 500 9012 Cord holder 1

10 1 500 9013 Support 1
10 2 500 9014 Base 1
10 3 500 9015 Actuator 1
10 4 500 9016 Spring, R switch 1
10 5 500 9017 Reverse switch assy. 1
10 6 500 9018 Screw 1 GB/T818 M3x6
11 400 1290 Screw 2
12 700 1449 Cord holder 3
16 700 1448 Screw 3
14 500 9022 Wire, reverse solenoid 1
15 500 9022 Connector 1

39From the library of: Superior Sewing Machine & Supply LLC



10. Accessorie::s~-------

7 

25 21 

22 

3928 

~~ 26 

2-J +1~~ ~~ ~ 
3()--8 31 ~~~32 33 

34 ----~ 
~~ .... · 

5 

~ 
1 

-40-

From the library of: Superior Sewing Machine & Supply LLC



10. Accessories
Line Part Number Description Qt. Notes

1 100 1299 Accessory bag 1
2 100 1300 Screw driver, S 1
3 100 1301 Screw driver, M 1
4 100 1302 Screw driver, L 1
5 100 1078 Needle 4 135X17#23
6 100 1251 Bobbin 3
7 200 1369 Bobbin thread winder assy. 1
8 500 1108 Screw 4 GB5282 ST4.8x19
9 500 1109 Washer 2 GB/T95 6 14
10 500 1110 Belt guard assy. 1
11 500 1111 Screw 2 GB/T67 M4x8
12 500 1112 Washer 2 GB/T97.1 4
13 500 1113 Screw 2 GB/T67 M5x12
14 100 1309 Oil pot 1
15 100 1310 Head hinge 2
16 100 1311 Cushion, head hinge 2
17 100 1312 Head cushion, L 2
18 100 1313 Head cushion, S 2
19 100 1314 Oil tank 1
20 100 1315 Thread stand assy. 1
21 100 1316 Head rest 1
22 500 1122 Wrench 1
23 100 1318 Wrench, 2mm 1 2 GB/T5356 1998
24 100 1319 Wrench, 3mm 1 3 GB/T5356 1998
25 500 1125 V belt 1 M41
26 100 1321 Lifter shaft 1
27 100 1322 Spring 1
28 100 1323 Bracket 1
29 100 1324 Adjusting screw 2
30 100 1325 Adjusting nut 2
31 100 1326 Screw 1
32 100 1327 Bracket 1
33 100 1329 Screw 1 GB/T5781 M8x12 M8x20
34 100 1330 Lifter bar 1
35 100 1331 Knee lifter plate 1
36 100 1332 Stopper 1
37 100 1333 Screw 1
38 500 1138 Cover, K lifter plate 1
39 100 1334 Retaining ring 1 GB896 9
40 100 1303 Wire clamp 3 3x120

41From the library of: Superior Sewing Machine & Supply LLC




